
PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

PENNSYLVANIA                  42       
 (STATE)                     (NUMBER)

EXPLANATION OF HEADINGS (EXCEPT THOSE THAT ARE SELF-EXPLANATORY)

SRC       - SOURCE

TRANS   - TRANSMISSION SYSTEM 

PS          - PUMP STATION

WS         - WATER STORAGE

DS          - DISTRIBUTION SYTEM

METERS- WATER METERS

LDE        - LEAK DETECTION SYSTEM

PFAS      - EMERGING CONTAMINANTS 

LSL        - LEAD SERVICE LINE

TREAT   - TREATMENT SYSTEM

PWSID   - PUBLIC WATER SYSTEM ID NUMBER

LEGEND FOR PROJECT TYPE:
[...]
the new treatment building. The column pipe and pitless adapter will be replaced. PFAS treatment system will include two GAC units 
and a 24-inch Greensand Plus filter for iron/manganese. Two sodium hypochlorite feed pumps, two sodium hydroxide chemical feed 
pumps, and a polymer batch aging and feed tank system. Two chemical feed pumps will be used to dose Zinc Orthophosphate into the 
post-GAC effluent line.

PROB. DESCRIPTION:The most recent sampling shows PFOA levels at 4.1 ppt, manganese levels at 0.226 mg/L (limit 0.05 mg/L), and iron levels of 
0.25 mg/L (limit 0.3 mg/L). Project will improve water quality for the service area.

POPULATION: 17,860 PV RATING: 53

GREEN CATEGORY: N/AGREEN PROJECT: No

BUSINESS CASE: N/A

       LOAN # : 80302

GREEN AMOUNT: $0

LEGEND FOR PROJECT TYPE:
SRC = SOURCE TRANS = TRANSMISSION SYSTEM WS = WATER STORAGE DS = DISTRIBUTION SYSTEM TREAT=TREATMENT



PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

AMENDED FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

COUNTY: CAMBRIA

PWSID: 4110043
PROJECT COST: $9,920,350

 DEP PROJECT RATING: 36    APPLICANT NAME: EAST TAYLOR MUNICIPAL AUTHORITY - 2" 
WATERLINE REPLACEMENT PROJECT

   STREET ADDRESS: 403 DONRUTH LANE
 CITY: CONEMAUGH

PROJECT TYPE: DS

PROJRANK: 51

FUND SOURCE: DWSRF
MTGDATE: 7/16/2025

REGION: V

PROJ. DESCRIPTION: The proposed project includes the installation of 22,000 linear feet of new 2-inch diameter plastic water main distribution piping. New 
customer water service lateral piping and meter pits are also proposed as part of the project. The existing water distribution system 
would be abandoned in place, disconnected, and will no longer be utilized for water distribution. New water service installation will 
occur at all homes that were disconnected from the existing water system within the project area. New water laterals are proposed 
from the new main line to the customers’ property line. The new water main line and services will be installed at a minimum depth of 4 
feet to the top of the pipe ensuring freeze protection.

PROB. DESCRIPTION:The existing water distribution infrastructure within the proposed project area was largely installed throughout the 1900's and is 
significantly past its effective design life. Due to the change in water quality requirements for this public water system, the ability 
of the Authority to provide water to its customers that meets the current standards has become the primary focus of the Authority. 
The existing cast iron pipes within the system degrade the chlorine residuals in the water to levels near the minimum 
requirement. This means that the authority must flush the system regularly, resulting an increase in the water that must be 
purchased. By reducing the amount of water wasted through flushing, the Authority can minimize the cost passed onto its 
customers, while still providing quality water. In addition, various leaks in the existing piping contribute to ongoing water loss.

POPULATION: 3,152 PV RATING: 45

GREEN CATEGORY: N/AGREEN PROJECT: No

BUSINESS CASE: N/A

       LOAN # : 80296

GREEN AMOUNT: $0

LEGEND FOR PROJECT TYPE:
SRC = SOURCE TRANS = TRANSMISSION SYSTEM WS = WATER STORAGE DS = DISTRIBUTION SYSTEM TREAT=TREATMENT



PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

AMENDED FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

COUNTY: MONTGOMERY

PWSID: 1460073
PROJECT COST: $16,235,000

 DEP PROJECT RATING: 36    APPLICANT NAME: AQUA PENNSYLVANIA INC. - CABOT/HALL RD 
PFAS PROJECT PWSID PA1460073

   STREET ADDRESS: 762 LANCASTER AVE.
 CITY: BRYN MAWR

PROJECT TYPE: PFAS

PROJRANK: 52

FUND SOURCE: DWSRF
MTGDATE: 7/16/2025

REGION: I

PROJ. DESCRIPTION: The Cabot and Hall Road Wells are located in Upper Merion and Abington Townships, respectively, in Montgomery County. The 
current plans for the Cabot Well project include construction of a new stand-alone treatment building and equalization tank, and 
installation of two trains of granular activated carbon (GAC) filter vessels for PFAS treatment. The current plans for the Hall Road 
project include construction of a treatment building addition, replacement of the well pump, and installation of one train of anion 
exchange (IX) filters with pre-filtration for PFAS treatment.

PROB. DESCRIPTION:Aqua Pennsylvania Inc. (Aqua PA) serves municipalities throughout southeastern Pennsylvania. Aqua PA has been monitoring 
perfluoroalkyl substances (PFAS) in its water supply. Samples of water collected at entry points in the Aqua PA Main system 
(PWSID 1460073) have been analyzed for perfluorooctanoic acid (PFOA) and perfluorooctane sulfonate (PFOS). Analytical 
results indicate PFOA level of 5.525 ppt at Cabot well and 5.775 at Hall Road well and PFOS level of 3.125 ppt at Cabot well and 
5.425 ppt at Hall Road well. in this system at the Cabot Well and Hall Road Well Treatment Facilities.

POPULATION: 747,460 PV RATING: 51

GREEN CATEGORY: N/AGREEN PROJECT: No

BUSINESS CASE: N/A

       LOAN # : 80303

GREEN AMOUNT: $0

LEGEND FOR PROJECT TYPE:
SRC = SOURCE TRANS = TRANSMISSION SYSTEM WS = WATER STORAGE DS = DISTRIBUTION SYSTEM TREAT=TREATMENT



PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

AMENDED FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

COUNTY: LUZERNE

PWSID: 2400083
PROJECT COST: $1,030,000

 DEP PROJECT RATING: 36    APPLICANT NAME: AQUA PENNSYLVANIA INC. - APPLEWOOD 
WELL HOUSE PFAS PROJECT PWSID 2400083

   STREET ADDRESS: R.D. #3 BOX 313B
 CITY: DALLAS

PROJECT TYPE: TREAT, PFAS

PROJRANK: 53

FUND SOURCE: DWSRF
MTGDATE: 1/22/2025

REGION: II

PROJ. DESCRIPTION:  The project will install ion exchange units to adsorb PFOS and PFOA compounds from existing well source.

PROB. DESCRIPTION:This project will minimize the presence of PFOA and PFOS in finished water via treatment of the existing wells. Max PFOS 
sampled is 5.4 ppt and max PFOA is 4.6 ppt.

POPULATION: 95 PV RATING: 41

GREEN CATEGORY: N/AGREEN PROJECT: No

BUSINESS CASE: N/A

       LOAN # : 80277

GREEN AMOUNT: $0

LEGEND FOR PROJECT TYPE:
SRC = SOURCE TRANS = TRANSMISSION SYSTEM WS = WATER STORAGE DS = DISTRIBUTION SYSTEM TREAT=TREATMENT



PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

AMENDED FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

COUNTY: MONTGOMERY

PWSID: 1460073
PROJECT COST: $35,000,000

 DEP PROJECT RATING: 36    APPLICANT NAME: AQUA PENNSYLVANIA, INC. - RIDLEY PFAS 
PROJECT PWSID PA1460073

   STREET ADDRESS: 762 LANCASTER AVE.
 CITY: BRYN MAWR

PROJECT TYPE: TREAT, PFAS

PROJRANK: 54

FUND SOURCE: DWSRF
MTGDATE: 10/15/2025

REGION: I

PROJ. DESCRIPTION: PFAS treatment will be installed on the existing WTP campus and be sized to maintain the permitted 8.0 MGD plant capacity, with a 
maximum design capacity of 9.0 MGD. The PFAS treatment will involve the usage of granular activated carbon (GAC) in trains of dual 
(i.e., lead-lag formation) vessels to adsorb the PFAS compounds. The vessels will be housed in a new brick building and include a 
new electrical room for pump starters and variable
frequency drives (VFDs), HVAC, and lighting. The project also includes a low lift pump station with four (4) vertical turbine pumps 
(VTPs) to push water through the GAC vessels and a 100,000-gal waste equalization tank with two (2) submersible transfer pumps to 
facilitate GAC rinses and backwashes. Details of the proposed PFAS treatment system implementation at the RWTP includes the 
improvements to the plant will consist of the demolition of an existing decommissioned treatment building and the construction of a 
new building (approximately 7,600 square feet) to house GAC treatment vessels, as well as associated site piping and underground 
storage chambers for feed water and wastewater to serve the GAC system; Installation of seven (7) trains of 12-foot diameter lead-lag 
GAC vessels. The 7-train system will allow Aqua to provide adequate treatment for 9.0 MGD with one train out of service. Installation 
of a 70,000-gallon wet well. The GAC system will be fed from the feed water wet well, which will receive flow via newly installed piping 
tapped into the existing treatment process downstream of the gravity filters. The wet well will contain four (4) submersible feed water 
pumps. Installation of a 100,000-gallon equalization tank. The design includes this waste holding tank for initial start-up waste and 
operational backwash for two vessels, as well as sludge discharge from the existing treatment process that is currently conveyed by 
force main from a pump station wet well to the thickeners. This tank will include two (2) submersible waste pumps. Backwash water for 
the GAC vessels will be supplied by the distribution system. Backwash wastewater will discharge from the waste holding tank to the 
existing wastewater treatment process on site. The existing chemical application points will be relocated after the GAC treatment, in a 
new chamber located upstream of the existing clearwell.

PROB. DESCRIPTION:Aqua Pennsylvania Inc. (Aqua PA) serves municipalities throughout southeastern Pennsylvania. The Ridley Water Treatment 
Plant (RWTP) is owned and operated by Aqua PA and is located at 1200 East Baltimore Pike in Media, Delaware County. The 
RWTP is a surface water treatment plant that draws from two raw water sources. Up to 3.0 million gallons per day (MGD) is taken 
from Ridley Creek and up to 6.0 MGD is taken from Chester Creek. The RWTP produces up to 8.0 MGD and allocation is set at 
9.0 MGD. Over the period of 2015 to 2020, the average flow split between the two raw water sources was 57% Ridley Creek and 
43% Chester Creek. Both the Ridley Creek and Chester Creek raw water sources have detectable levels of perfluoroalkyl 
substances (PFAS) with the Chester Creek source having higher levels of contamination. Samples of water collected at the 
RWTP entry point (EP 138) have been analyzed for perfluorooctanoic acid (PFOA) and perfluorooctane sulfonate (PFOS). 
Analytical results indicate running annual average of 7.5 ppt for PFOA and 2.7 ppt for PFOS detections in at this entry point. The 
results for the past five quarters of monitoring have not exceeded the Pennsylvania Maximum Contaminant Level (MCL) for these 
two compounds.

POPULATION: 747,460 PV RATING: 51

       LOAN # : 80314

LEGEND FOR PROJECT TYPE:
SRC = SOURCE TRANS = TRANSMISSION SYSTEM WS = WATER STORAGE DS = DISTRIBUTION SYSTEM TREAT=TREATMENT



PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

AMENDED FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

GREEN CATEGORY: N/AGREEN PROJECT: No

BUSINESS CASE: N/A GREEN AMOUNT: $0

COUNTY: BUCKS

PWSID: 1090159
PROJECT COST: $2,077,000

 DEP PROJECT RATING: 35    APPLICANT NAME: BUCKINGHAM TOWNSHIP - WELL F-8 PFAS 
REMOVAL

   STREET ADDRESS: PO BOX 413
 CITY: BUCKINGHAM

PROJECT TYPE: PFAS, TREAT

PROJRANK: 55

FUND SOURCE: DWSRF
MTGDATE: 1/21/2026

REGION: I

PROJ. DESCRIPTION: The existing treatment system for Well F8 consists of a pre-filtration system, disinfection by UV and chlorination systems, and booster 
pumps within a treatment control building, as well as an 88,000-gallon on-site storage tank (day tank). The existing well treatment 
system will remain in place without modification. There is an existing pole barn, at the site and in proximity to the control building, that 
will be demolished to serve as the site for a new building to house the proposed PFAS treatment system. The proposed treatment 
system will consist of one train of granular activated carbon (GAC) filters for removal of PFAS. The GAC filters are to be backwashed 
into a new holding tank, with a volume of approximately 18,000 to 19,000 gallons, which will be built adjacent to the new PFAS 
treatment building. The backwash holding tank will discharge into the sewer system via the wet well of the Buckingham Village 
Wastewater Treatment Plant (WWTP). Well F8 had originally served as the exclusive non-potable water supply for the township-
owned Buckingham Village WWTP.

PROB. DESCRIPTION:Sources of drinking water supply in the Buckingham Township Furlong System (PWSID#1090159), referenced herein as 
Buckingham, include six active wells (Wells F1, F2, F3, F4,F5, and F8), two abandoned wells (Well F7 and F9), and one well 
(Well F6) in reserve status. The system has been monitoring perfluoroalkyl substances (PFAS) in its water supply in 2024 and 
2025. Samples of water collected at Entry Point (EP) 104 for Well F8 have been analyzed for perfluorooctanoic acid (PFOA) and 
perfluorooctane sulfonate (PFOS) and indicate elevated levels of PFAS. Averaged results from samples taken over five quarters 
of monitoring are as follows: 2.39 ng/L for PFOA and 6.6 ng/L for PFOS.

POPULATION: 3,100 PV RATING: 40

GREEN CATEGORY: N/AGREEN PROJECT: No

BUSINESS CASE: N/A

       LOAN # : 81139

GREEN AMOUNT: $0

LEGEND FOR PROJECT TYPE:
SRC = SOURCE TRANS = TRANSMISSION SYSTEM WS = WATER STORAGE DS = DISTRIBUTION SYSTEM TREAT=TREATMENT



PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

AMENDED FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

COUNTY: BUCKS

PWSID: 1090063
PROJECT COST: $4,100,000

 DEP PROJECT RATING: 35    APPLICANT NAME: UPPER SOUTHAMPTON MUNCIPAL 
AUTHORITY - MAPLE AVENUE WATER MAIN 
REPLACEMENT

   STREET ADDRESS: P O BOX 481 945 STRRET ROAD
 CITY: SOUTHAMPTON

PROJECT TYPE: DS

PROJRANK: 56

FUND SOURCE: DWSRF
MTGDATE: 1/21/2026

REGION: I

PROJ. DESCRIPTION: Upper Southampton Municipal Authority (USMA) intends to replace approximately 6,800 linear feet (LF) of existing 8-inch cast iron 
water main with 8-inch PVC pipe on Maple Avenue (SR 2016) from Street Road (SR 0132) to Second Street (SR 0232). This project 
will encompass 12 intersections, 95 water service connections, 5 fire hydrants, and 12 ADA compliant ramps. The road falls under 
PENNDOT jurisdiction, and restoration will be full wide macadam overlay.

PROB. DESCRIPTION:The Maple Avenue water main replacement project, located within the Upper Southampton Municipal Authority system (PWSID 
1090063), is a critical infrastructure initiative aimed at enhancing service reliability and water quality for customers. The existing 
water main has experienced frequent breaks in recent years, resulting in service disruptions and increased maintenance costs. 
Replacing this aging infrastructure will significantly improve system performance and reduce long-term operational costs. In 
addition, the project will ensure that ADA-compliant curb ramps, within the scope of the water main work, are brought up to 
current code standards, supporting accessibility and regulatory compliance.

POPULATION: 16,000 PV RATING: 40

GREEN CATEGORY: N/AGREEN PROJECT: No

BUSINESS CASE: N/A

       LOAN # : 85230

GREEN AMOUNT: $0

LEGEND FOR PROJECT TYPE:
SRC = SOURCE TRANS = TRANSMISSION SYSTEM WS = WATER STORAGE DS = DISTRIBUTION SYSTEM TREAT=TREATMENT



PENNSYLVANIA INFRASTRUCTURE INVESTMENT AUTHORITY AND DEPARTMENT OF ENVIRONMENTAL PROTECTION

DRINKING WATER STATE REVOLVING FUND

AMENDED FEDERAL FY2025 - PROJECT PRIORITY LIST

UPDATED JANUARY 22, 2026

COUNTY: MONTGOMERY

PWSID: 1460069
PROJECT COST: $1,980,000

 DEP PROJECT RATING: 33    APPLICANT NAME: AQUA PENNSYLVANIA INC. - PERKIOMEN PFAS 
PROJECT PWSID 1460069

   STREET ADDRESS: 467 GRAVEL PIKE
 CITY: COLLEGEVILLE

PROJECT TYPE: TREAT, PFAS

PROJRANK: 57

FUND SOURCE: DWSRF
MTGDATE: 1/22/2025

REGION: I

PROJ. DESCRIPTION: The current plans include installation of anion exchange (AIX) vessels with pre-filtration for PFAS treatment at the Cranberry 2 well. 